
Spare Part Book
ATV Carry

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

Latest release: 1Page16/03/2021

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



ATV Carry_parte 1 3

Tavola Page

Table of Contents

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Via G. Abbate, 215, 14054 Castagnole delle Lanze AT
GEO Italy S.R.L.

ATV Carry_parte 1

3Page

Assembly:

1

2

3

4

5

6

7

10

1

2

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 



Q.NOTEDescriptionCodePos

1 GB5782-86/M12x50 1Bolt M12x50

Via G. Abbate, 215, 14054 Castagnole delle Lanze AT

GEO Italy S.R.L.

ATV Carry_parte 1

4Page

Assembly:

Machine: ATV Carry

2 GB6184-M12 1M12 nut

3 GB.5782-86-M10x90 1Bolt M10X90

4 GB6184-M10 1M10 nut

5 T1050-03 1Washer M10

6 Spring.Washer.10 1Spring Washer M10

11 ATV-CARRY-001 0

    
 G

EO_m
ac

ch
ine

_a
gri

co
le 

 
 

 
    

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
 

    
    

   G
EO_m

ac
ch

ine
_a

gri
co

le 

 
   G

EO_m
ac

ch
ine

_a
gri

co
le 




